
Wastewater 

Facilities

Planning Study 

January 2021

Adopted February 3, 2021

City Ordinance 1047





JANUARY 2021 WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130 i 

 

TABLE OF CONTENTS 

1 EXECUTIVE SUMMARY ........................................................................................................... 1-1 

1.1    PLANNING CRITERIA ............................................................................................................... 1-1 

1.2    PLANNING CONDITIONS ......................................................................................................... 1-1 

1.3    COLLECTION SYSTEM EVALUATION ..................................................................................... 1-3 
[...]
JANUARY 2021 WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130  10-12 

Basin mixing is performed by a 125 HP centrifugal pump for each basin; each pump has a capacity 

of 11,000 gpm.  This corresponds to a mixing intensity of approximately 100 HP per million gallons, 

which is more than adequate to mix the SBR basins.  

There are two decanters in each SBR basin.  Each decanter is designed for a maximum flow of 

5,600 gpm, so the combined maximum flow from an SBR basin is 11,200 gpm.  For the 2040 

maximum day flow of 7.82 MGD, a minimum of nine (9) cycles per day would be required to move 

the water through the SBR basins.  It would be very difficult to meet the treatment requirements for 

several days with this many cycles per day.  However, for the 2040 max. month flow of 4.54 MGD, 

a minimum of approximately five (5) cycles per day are required, which is acceptable.   

Following the SBR basins, the wastewater flows through a 30-inch diameter pipe by gravity.  At the 

peak flow of 11,200 gpm per SBR, the flow rate through the 30-inch section of the pipe would be 

approximately 5.1 fps, which is acceptable.  The flow at the beginning of each decant is typically 

sufficient to scour the pipe of solids, and no issues have been observed by WWTP staff.   

Each 15 HP centrifugal WAS pump has a capacity of 900 gpm (1.3 MGD), which is acceptable for 

the size of the SBR basin.  There is no installed redundant WAS pump; however, the mixing pumps 

can be used to waste.  The WAS is pumped through an 8-inch pipe, which has a capacity of 

approximately 1,600 gpm, so as long as both WAS pumps do not operate at the same time, the 

line should be adequate.   

10.4.6 Post-SBR Equalization Basin 

The equalization basin volume is approximately 215,000 gallons.  The current minimum water level 

in each SBR is set by the WWTP staff at 17 ft., which equates to a decant volume of approximately 

300,000 gallons.  The equalization basin is not sized to hold an entire maximum decant; however, 

as the decant flow enters the equalization basin, the submersible equalization pumps turn on.  

These pumps are each rated for 2,410 gpm (3.5 MGD), so the firm capacity with one pump out of 

service is 4,820 gpm (7.0 MGD).  If, as the maximum decant flow enters the equalization basin the 

equalization pumps are turned on (with one of the pumps on standby), the equalization basin and 

pumps could theoretically handle the current maximum decant flow.  However, the current PDAF5 

is 7.17 MGD, which is the limit of the existing equalization basin and pump capacity.  This evaluation 

assumes that two maximum decants do not occur within approximately 30 minutes or less from 

each other.   

As the flows to the SBR increase, either the number of cycles per day or the working water levels 

would need to change.  Each SBR has a possible minimum water level of 15 ft., which corresponds 

to a maximum decant volume from an SBR of approximately 420,000 gallons.  As the flows 

increase, the SBR minimum water level could be decreased to 15 ft., but the equalization basin 

would need a storage capacity of approximately 240,000 gallons.  Therefore, either the equalization 

pumps or the equalization basin are undersized for the maximum SBR decant volume.   

The 18-inch magnetic flow meter on the equalization pump discharge has a rated capacity of 10.8 

MGD, which is more than adequate for the planning period.  Similarly, the 18-inch discharge pipe 

is more than adequate for the 2040 PIF5 of 9.18 MGD and would be capable of handling the 

combined flow from the three equalization pumps. 

10.3.7 Filtration 

Each of the three (3) 10-Disk AquaDisk units has a surface area of 538 square feet (1,614 square 

feet total) and is rated for a peak flow of 3 MGD.  There is space on each of the AquaDisk units for 



JANUARY 2021 WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130  10-13 

two additional disks, which would increase the capacity of each of the units to 4 MGD.  The existing 

filters have sufficient redundancy, since with one unit out of service the remaining filters can handle 

75% of the 2040 max. day flow (7.82 MGD), which is 5.87 MGD.  If all three of the equalization 

basin pumps were operated at the same time, the hydraulic loading rate through the three AquaDisk 

units would be 4.48 gpm/ft2, which is less than their rated capacity of 6 gpm/ft2. 

10.4.8 UV System 

The UV disinfection system has a rated capacity of 10.2 MGD with two of the banks in operation 

and a redundant bank in each channel.  This is sufficient for the planning period.  Similarly, the 24-

inch diameter pipe between the filter building and the UV building is sufficient for the 2040 PIF5 and 

can accommodate the flow from all three equalization pumps operating concurrently.     

10.4.9 Outfall 

The outfall pipe and diffusers were evaluated for the 20-year planning flows using the Visual 

Hydraulics model.  Following the UV system, the wastewater exits the WWTP and flows toward the 

North Santiam River.  The outfall is comprised of a 30-inch concrete pipe, and it is approximately 

920-feet long.  The effluent flow discharges through a two-port submerged diffuser into the North 

Santiam River. The diffuser ports are each 30 inches long with 8-inch nozzles, and a flanged 

connection allows for future expansion.  The effluent pipe is sufficient for the 20-year planning 

period.   

A mixing zone analysis was made in October 2006.  The analysis used an ADWF of 1.90 MGD for 

the evaluation, which is greater than the 2040 ADWF of 1.25 MGD.  The mixing zone analysis 

found that the existing outfall was sufficient and did not recommend any improvements. 

10.4.10 Utility Water System 

The Utility Water Storage Basin stores approximately 20,000 gallons; however, the WWTP uses 

approximately 140,000 gallons on peak days. Each of the four (4) 5 HP utility water system pumps 

has a rated capacity of 60 gpm.  The size of the utility water line is 6 inches.   The main water uses 

come from the belt filter press as well as the dryer cooling tower and boiler. The water demand, 

batch nature of the SBR process, and inadequate equalization in the Post-SBR Equalization Basin 

lead to water shortages in the storage basin.  

Additionally, the dryer cooling tower and boiler function with fewer problems if potable water is used 

rather than utility water. For this reason, the plant water system has been switched over from utility 

water to potable water.    

10.4.11  Solids Handling 

The working volume for Sludge Storage Tanks #1 and #2 is 172,400 gallons and 213,250 gallons, 

respectively. In the event the sludge storage tanks are full, the sludge would overflow to a non-

aerated sludge storage pond with a capacity of approximately 225,000 gallons.  The expected 

maximum month sludge production during the 20-year period is approximately 60,000 gpd, so the 

peak month holding capacity would be at least ten days.  This is sufficient for a shutdown in the 

dewatering equipment. 

The maximum water surface elevations for Sludge Storage Tank #1 and #2 is 12.7 and 11.5 feet, 

respectively.  Aeration and mixing are provided by a 20 HP floating mechanical aerator in each 

tank.  This equates to a horsepower per million gallons (HP/MG) of 116 and 93, respectively, which 

is greater than the 40-50 HP/MG typically recommended.   



JANUARY 2021 WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130  10-14 

There is no aeration or mixing in the sludge storage pond; however, it is used only in emergencies.  

A non-clog submersible transfer pump can be used to transfer the sludge back to Sludge Storage 

Tank #1. The 7.5 HP transfer pump has a rated design capacity of 500 gpm, which is satisfactory 

for operational purposes.   

10.4.12 Solids Dewatering 

Belt filter press operation is a function of several variables, including hydraulic loading rate (HLR) 

and solids loading rate (SLR). The SLR is typically the more limiting of the two. The proper sludge 

feed rate is essential in obtaining optimum performance of the belt filter press. The proper HLR is 

dependent on the sludge feed concentration and overall performance requirements. The HLR, as 

well as the belt speed, must be maintained such that adequate detention time is provided.  The 

SLR is a function of the HLR and the waste activated sludge concentration. Operator experience 

is the best guide for press loading. When the proper loading rates are exceeded, the effectiveness 

of the belt filter press is decreased, and the solids capture efficiency is reduced. 

The newer belt filter press prior to the dryer has a 1.5 m belt width.  The older belt filter press prior 

to lime stabilization has a 1.7 m belt width.  The satisfactory operation for the newer belt filter press 

will typically be obtained with a SLR of up to 1,000 dry pounds per hour.  For the older belt filter 

press prior to lime stabilization, a SLR of up to 900 dry pounds per hour will typically provide 

satisfactory operation. Based on the expected maximum month sludge production during the 20-

year period of 2,400 dry lbs./day, the belt filter press capacities are acceptable. 

Sludge is pumped from the sludge storage tanks to the belt filter presses using one of the two (2) 

7.5 HP rotary lobe pumps.  Each of the rotary lobe pumps has a capacity of 150 gpm.  The HLR 

capacity for each belt filter press is able to handle this flow rate.  Immediately upstream of the 

pumps is a sludge grinder with a capacity of 600 gpm. 

10.4.13 Sludge Drying 

The biosolids dryer has a capacity of 1,000 dry pounds per hour.  As mentioned previously, the 

expected maximum month sludge production is 2,400 dry pounds per day, so the biosolids dryer 

can achieve Class A biosolids for the 20-year planning period.  However, the backup system is lime 

stabilization, which is unable to produce Class A biosolids. 

10.4.14 Plant Capacity Summary  

A summary of the existing treatment capacity at the plant is provided in Table 10.3.  Entries in red 

indicate process elements that are at or near to their individual capacities. 

  



JANUARY 2021 WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130  10-15 

TABLE 10.3:  WASTEWATER PLANT CAPACITY SUMMARY (MGD) 

  

Component 
Governing 

Flow 

Firm 
Capacity 
Provided 

Current 
Capacity 
Needed 

2040 
Capacity 
Needed 

Comments 

Influent Screen PIF5 10.2 8.35 9.18 Bar screen redundancy – not a fine screen 

Influent Pump Station PIF5 9.3 8.35 9.18 Room for future pumps 

Grit Removal/Classifier PIF5 9.3 8.35 9.18 Performance may decrease above 5 MGD 

SBR Basins MMWWF5 4.1 4.09 4.54 Three Basin Rule limits capacity 

Post-SBR Equalization PDAF5 7.2 7.17 7.82 Pump and basin capacity 

Filtration 
75% of 
PDAF5 

6.0 5.38 5.87 Can add more disks to existing units 

UV Disinfection PIF5 10.2 8.35 9.18 Redundancy bank in each channel 



JANUARY 2021  WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130  11-1 

11 SECTION 11 − WWTP IMPROVEMENT ALTERNATIVES 

There are many different alternatives to meet the wastewater facility deficiencies discussed in this master 

plan.  The alternatives with the highest likelihood of being used by the City were considered for evaluation.  

The goals of the alternatives were to: 

• Find solutions that are practical and cost-effective 

• Provide facilities capable of reliably meeting permit limits  

• Maximize use of existing facilities 

• Select facilities that can be constructed without negatively impacting effluent quality 

• Identify solutions that could be phased to reduce debt and minimize user rate increases 

If a WWTP deficiency discussed in the previous chapters had one clear preferred solution (such as installing 

an additional screen, purchasing critical spare pump motors, repairing the sludge storage pond, etc.), then 

the solution is not discussed here, but is included in the individual project summary sheets found in 

Appendix D.   

The advantages, disadvantages, and comparative costs of the alternatives are presented in this chapter.  

The cost estimates are a Class 5 cost opinion, as defined by the Association for the Advancement of Cost 

Engineering.  They include estimated construction costs with markups of 10% for general conditions, a 

contingency of 30%, 15% contractor overhead and profit (OH&P), and general and administrative services 

(including design administration, construction observation, loan support, legal services, etc.) of 25% based 

on total construction cost.  

In addition to project capital costs, annual operation and maintenance (O&M) costs are compared to arrive 

at a more complete picture of the alternative costs.  A 20-year life-cycle cost analysis is provided for most 

of the alternatives, based on a real discount rate (inflation removed) of 0.3%.  The equipment (unless a 

short-lived asset) is assumed to have a 20-year useful life so no depreciation or salvage value is included 

for comparing the alternatives.  To estimate maintenance costs, an electricity rate of $0.10 per kWh was 

used for power costs, $0.90 per therm was used for natural gas costs, and a labor cost of $30 per hour was 

used.  

11.1 DISCHARGE ALTERNATIVES 

The current method of discharge is into the North Santiam River.  Several different discharge 

alternatives were discussed with the City.  Regionalization, due to the political complexity, physical 

distance, and pipeline cost with another city of similar size or larger to share wastewater facilities, 

was not cost-effective and not of interest to the City currently.   

Discharge Alternative 1: Continue River Discharge 

Under this alternative, the City would continue discharging all flows received to the North Santiam 

River following treatment.  However, improvements would be needed to remove additional loading 

to the North Santiam River to comply with the Three Basin Rule.  The improvements at the WWTP 

would include adding membrane filters between the cloth media filters and the UV disinfection 

system to further reduce loadings to the river.  Since the SBRs and Post-SBR EQ are at capacity, 

as shown in Section 10, we have assumed one new SBR basin and a larger Post-EQ SBR basin 

(by adding piping between the Selector Cell and existing Post-SBR EQ) is included.   



JANUARY 2021  WASTEWATER FACILITIES PLANNING STUDY 
 

CITY OF STAYTON | KA 219130  11-2 

Discharge Alternative 2: Add Winter Equalization and Continue River Discharge of All Flows 

This alternative would require equalization storage to divert influent received above a certain 

treatment threshold.  It is anticipated that equalization storage would be used primarily during the 

winter to store excess flow volume until it can be treated at a rate which complies with the Three 

Basin Rule.  Assuming a 4.1 MGD flow treatment threshold (based on the current SBR capacity 

from Section 10) and using the 2019 average wet-weather design flow, the historical monthly 

precipitation data from the National Climatic Data Center (NCDC) station in Stayton, and 

evaporation data from the Western Regional Climate Center – North Willamette Research and 

Extension Station; the total required equalization storage volume based on current flows is 

approximately 17 million gallons. Estimating the future storage need based on the projected 

increase in the average wet-weather design flow from 2019 to 2040, the total required storage 

volume increases to approximately 34 million gallons.  It is worth noting that precipitation has a 

significant impact on the amount of storage required/available.  

For this alternative, the influent would continue to be screened in the existing headworks.  New 

pumps would be placed in the existing influent pump station to send the peak flows to the 

equalization lagoons. For Alternative 2, it was assumed that land would be purchased near the 